®

—Z
=voT=cH

P ERFORMANTZGCE

Installation Instructions



= = p—
Installation Instructions —~ 4

KAWASAKI ZX10R
EXHAUST HANGER

Product Reference - 8735
Kit Contents

® 1 x Exhaust Hanger

1 x Footrest Blanking Plate - (If purchased as a kit)

© 1 x Custom M8 Washer

® 1 x M8 - 30 Socket Button Head Screw

® 1 x M8 Flange Nut

(® 2 x M8 - 16 Socket Button Head Screw - (If purchased as a kit)
® 3 x M8 - 25 Socket Button Head Screw

® 5 x M8 Washers









Installation Instructions

/
\/




Installation Instructions /] —~ 4

Blanking plate and fixings only included

if Hanger and Plate purchased as a kit /\




®

—Z
=voT=cH

P ERFORMANTZGCE

www.evotech-per'for'mance.com



